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Caracterís)cas:	
	
marca:		
código	de	parte: 	 	PRO13F	
material: 	 	nitrilo	
espesor: 	 	13	mills	(0,33mm)	
color: 	 	verde	
acabado	interno:	 	flockado	
acabado	externo:	 	diamantado	
	

resistencia	mecánica: 		
				EN388 	 													4001	
Impermeabilidad		
				HG/T	2584-2010	
	
	

contenido	caja	: 	 	144	bolsas	de	1	par	
disponibles	: 	 	talla	7			-		SAP	487172	

	 	talla	8			-		SAP	487173	
	 	talla	9			-		SAP	487174	
	 	talla	10	-		SAP	487175	

	

Propiedades:	
	
.-	Guantes	cerTficados	EN	contra	riesgos	mecánicos.	
.-	Destreza	y	comodidad	por	su	forma	ergonómica	con	dedos	pre-
curvados.	
.-	Alta	resistencia	química	a	los	derivados	de	los	hidrocarburos	y	
alcoholes.	
.-	Impermeabilidad	a	líquidos	y	microorganismos.	
.-	Buen	comportamiento	con	los	solventes	clorinados,	aromáTcos.	
.-	Buen	agarre	de	los	objetos	manipulados	gracias	al	acabado	externo	
diamantado.	
.-	Hipoalergénico	contra	las	proteínas	del	latex	natural.	5F Annex Dragon Pearl Plaza
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Report No.: S170607076_1      14 June 2017

APPLICANT:      CHILENA INDUSTRIAL DE PROTECCION GMBH 
LIMITADA (C34336)

BARROS ARANA NO.767, OF. C QUINTA

NORMAL 8500867 SANTIAGO CHILE

Date of receipt          
Testing period  

:05 June 2017

:14 June 2017

:14 June 2017Buyer: --

Green nitrile glove 13mil Brand HygieinaSample description: 

Style / Article no.  :PRO13F

Test(s) requested :EN388 For CE Marking : Yes
:--Previous report  Service                   :REGULAR

Brand / Section               

Season         

Product category  

Product type      

Test stage       

:--

:--

:FIRST TEST

:--

:--

:--End use       

Factory name       Supplier name :--:--

Factory code :--Exported to:--

1. Conclusion:

Tests description Conformity

 1 Abrasion resistance : EN 388 : 2003 Level 4

 2 Blade cut resistance : EN 388 : 2003 Level 0

 3 Puncture resistance : EN 388 : 2003 Level 1

 4 Tear resistance : EN 388 : 2003 Level 0

Pass: requirements met      Fail: requirements not met     None: no requirement for this test     N/A: not applicable

Approved by

Henry YAN
Laboratory Supervisor

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 
Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 6 months. The test report shall not be reproduced, except 
in full, without the written approval of the testing laboratory.  

CNAS has accredited the laboratory under the China National Accreditation Scheme (CNAS) for specific laboratory activities as listed in the CNAS directory 
of accredited laboratories. The results shown in this report were determined by the laboratory in accordance with its terms of accreditation.
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